
←文字上 /上から 70mm

←文字上 /下から 70mm

←文字上 /下から 95mm

←文字上 /上から 75mm

JR
EI

14-144

MINISTRY OF TRANSPORT AND COMMUNICATION
THE KYRGYZ REPUBLIC

THE PREPARATORY SURVEY REPORT
ON

THE PROJECT FOR IMPROVEMENT
OF EQUIPMENT

OF
THE MANAS INTERNATIONAL AIRPORT

IN
THE KYRGYZ REPUBLIC

 

AUGUST 2014

JAPAN INTERNATIONAL COOPERATION AGENCY

NIPPON KOEI CO., LTD.
JAPAN AIRPORT CONSULTANTS, INC.

DAIKEN SEKKEI, INC.

TH
E PREPARATO

RY SURVEY REPO
RT O

N TH
E PRO

JECT FO
R IM

PRO
VEM

ENT O
F EQ

UIPM
ENT O

F TH
E M

ANAS INTERNATIO
NAL AIRPO

RT IN TH
E K

YRG
YZ REPUBLIC

AUG
UST 2014

CR(3)
GE

14-068

REPUBLIC OF THE PHILIPPINES
DEPARTMENT OF PUBLIC WORKS
DEPARTMENT OF DRINKING WATER AND SANITATION
[...]
→17

→PS-6

→STP

20



Appendix B2 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



         
PREPARATORY SURVEY ON     
RANCHI SEWERAGE PROJECT APPENDIX B2 

B2-1 

 

CHAPTER B2   REFERENCIAL TABLES AND FIGURES ON PLAN OF 
SEWAGE TREATMENT PLANT 

Appendix B2.1 Effluent Standards for Iron and Steel Industries 

SI.
No.

Parameter

A. Coke
Oven

B.
Sintering

Plant

C. Blast
Furnace

D. Steel
Making

Shop

E. Rolling
Mills

1 pH 6.0-8.5 6.0-8.5 6.0-8.5 6.0-8.5 6.0-9.0
2 Suspended Solids (mg/l) 100 100 50 100 100
3 BOD (mg/l) 30 - - - -
4 COD (mg/l) 250 - - - -
5 Oil & Grease (mg/l) 10 10 10 10 10
6 Ammonical nitrogen as N

(mg/l)
50 - 50 - -

7 Cyanide as CN- (mg/l) 0.2 - - - -
8 Phenol (mg/l) 1.0 - - - -  

Source: MOEF Notification as of 31st March, 2012 

 

Appendix B2.2 Cost Comparison of Three Types Treatment Processes (STP Zone-II)  

Sequencing batch
reactor (SBR) - DPR

Proposal

CAS (Conventional
Activated Sludge)

UASB+FPU (Upflow
Anaerobic Sludge
Blanket + Final
Polishing Unit)

Flow at target year of 2031 m3/d 86,000 86,000 86,000

Unit area required ha/ m3 0.000057 0.000063 0.000185

(1)    Required area for 2031 and ease
of purchasing.

ha 4.9 5.4 15.9

Unit land cost Rs/ha 50,000,000 50,000,000 50,000,000

Unit construction cost of plant Rs/ m3 15,900 13,200 11,000

Unit annual O&M cost Rs/ m3 1,085 871 717

(2) Land cost Rs 246,500,000 270,000,000 795,500,000

(3) Cost of STP construction Rs 1,367,400,000 1,135,200,000 946,000,000

(4) Annual O&M cost Rs 93,284,403 74,877,493 61,663,319

(5) 30 years cost performance with
0% inflation.

Rs 4,412,432,096 3,651,524,788 3,591,399,559

Note:
1) Unit area, unit construction and O&M costs: "Life cycle cost comparison of different STP processes", NCRPB website
(costs were adjusted with price escalation from 2010)
2) Required areas for SBR and CAS: based on layout plans
3) Unit O&M cost of UASB+FPU: adjusted with "Performance Evaluation of Sewage Treatment Plants under NRCD", CPCB 2013
4) Unit land cost: average unit  price for farm lands in Ranchi obtained from RMC
Source: JICA Study Team

Item

 



         
PREPARATORY SURVEY ON     
RANCHI SEWERAGE PROJECT APPENDIX B2 

B2-2 

Appendix B2.3 Cost Comparison of Three Types Treatment Processes (STP Zone-III&IV)  

Sequencing batch
reactor (SBR) - DPR

Proposal

CAS (Conventional
Activated Sludge)

UASB+FPU (Upflow
Anaerobic Sludge
Blanket + Final
Polishing Unit)

Flow at target year of 2031 m3/d 50,000 50,000 50,000

Unit area required ha/ m3 0.000057 0.000064 0.000185

(1)    Required area for 2031 and ease
of purchasing.

ha 2.9 3.2 9.3

Unit land cost Rs/ha 50,000,000 50,000,000 50,000,000

Unit construction cost of plant Rs/ m3 15,900 13,200 11,000

Unit Annual O&M cost Rs/ m3 1,085 871 717

(2) Land cost Rs 143,313,953 159,500,000 462,500,000

(3) Cost of STP construction Rs 795,000,000 660,000,000 550,000,000

(4) Annual O&M cost Rs 54,235,118 43,533,426 35,850,767

(5) 30 years cost performance with
0% inflation.

Rs 2,565,367,497 2,125,502,784 2,088,023,000

Item

Note:
1) Unit area, unit construction and O&M costs: "Life cycle cost comparison of different STP processes", NCRPB website
(costs were adjusted with price escalation from 2010)
2) Required areas for SBR and CAS: based on layout plans
3) Unit O&M cost of UASB+FPU: adjusted with "Performance Evaluation of Sewage Treatment Plants under NRCD", CPCB 2013
4) Unit land cost: average unit  price for farm lands in Ranchi obtained from RMC
Source: JICA Study Team

 

 



         
PREPARATORY SURVEY ON     
RANCHI SEWERAGE PROJECT APPENDIX B2 

B2-3 

Appendix B2.4 Past Record of CAS and SBR Plants in India (1/2) 

BOD
(mg/l)

COD
(mg/l)

TSS
(mg/l)

BOD
(mg/l)

COD
(mg/l)

TSS
(mg/l)

CAS
1 Delhi Delhi Okhla 45 CAS N/A 204.57 181.84(2003.11)

190.03(2004.9)
Operational 249

206
515
411

480
364

19
8

51
42

27
6

2 Delhi Delhi Keshopur 40 CAS N/A 181.84 106.46(2003.11)
183.21(2004.9)

Operational 282
257

560
397

404
269

10
20

55
61

21
23

3 Gujarat Ahmedabad Pirana CAS N/A 180 Operational

4 Delhi Delhi Okhla 37 CAS N/A 168.2 159.11(2003.11)
150.93(2004.9)

Operational 249
206

515
411

480
364

12
20

62
48

32
24

5 Delhi Delhi Okhla 30 CAS N/A 136.38 122.74(2004.9)
131.44(2008.3)

Operational 206
147

411
464

364
491

48
47

138
172

33
73

6 Maharashtra Pune Dr.Naidu
Hospital

CAS N/A 115 Operational

7 Uttar Pradesh Kanpur Jajmau CAS 1989 130 100 (2011) Operational 314 672 969 69 211 71 Drying Bed
8 Delhi Delhi Keshopur 20 CAS N/A 90.92 95.1(2003.11)

90.92(2004.9)
Operational 282

246
560
386

404
248

45
94

149
191

78
87

9 Tamil Nadu Chennai Kodungaiyur CAS 1993 110 90
(2011)

Operational 138 408 216 6 47 10 Gravity Thickener
Digester

10 Gujarat Surat Bhatar CAS 2000 120 80-90 (2004) Operational 101 439 53 10.4 180 35 Thickener
Digester
Drying Bed

11 Uttar Pradesh Varanasi Dinapur CAS+Trickling
Filter

1994 80 88
(2011)

Operational 156
N/A

438
N/A

417
N/A

27
14

72
39

53
45

Digester
Drying Bed

12 Delhi Delhi Kondli 25-II CAS N/A 113.65 57.96(2003.11)
83.65(2004.9)

Operational 261
192

588
420

604
212

34
5

50
48

45
11

13 Chandigarh Chandigarh Mohali-I
(Diggiyan)

CAS(+Tertiary) 1985 68.19
(15MGD)

68.19
(15MGD)

Operational 227 548 311 39
(18)

92
(46)

49
(35)

Digester
Drying Bed

14 Delhi Delhi Okhla 16 CAS N/A 72.73 40.91(2003.11)
67.28(2004.9)

Operational 207
206

486
411

291
364

48
18

108
60

83
32

15 Tamil Nadu Chennai Perungudi CAS N/A 54 65
(2011)

Operational 135 255 232 25 39 16 Gravity Thickener
Digester

16 Tamil Nadu Chennai Koyambedu CAS N/A 60 60
(2011)

Operational 129 776 265 9 67 17 Gravity Thickener
Digester

17 Delhi Delhi Coronation
Piallar20-II

CAS N/A 90.92 56.55(2003.11)
43.46(2004.9)

Operational 48
148

172
278

342
205

15
21

48
57

93
17

18 Delhi Delhi Kondli 10-I CAS N/A 45.46 56.55(2003.11)
34.96(2004.9)

Operational 241
155

507
252

363
212

27
28

140
123

68
55

19 Delhi Delhi Okhla 12 CAS N/A 54.55 39.09(2003.11)
52.735(2004.9)

Operational 204
206

517
411

498
364

10
4

54
33

21
3

20 Delhi Delhi Coronation
Piallar10-I

CAS N/A 45.46 40.84(2003.11)
52.51(2004.9)

Operational 112
140

317
273

179
156

18
19

61
44

35
18

21 Gujarat Surat Singanapur CAS 2003 100 50 (2004) Operational 62 601 128 29 252 60 Thickener
Digester
Drying Bed

22 Delhi Delhi Rithala Old-40 CAS N/A 181.84 46.28(2003.11)
45.46(2004.9)

Operational 205
110

399
374

330
148

14
17

54
64

75
18

23 Delhi Delhi Pappankalan 20 CAS N/A 90.92 37.73(2003.11)
45.46(2004.9)

Operational 103
326

275
602

142
642

10
16

46
41

39
24

24 West Bengal Kolkata Cossipore
Chitpur

CAS 1987 45 25-45 (2004.5) Operational 69 194 165 8 49 16 Gravity Thickener
Digester (+gas holder)
Dehydrator (Centrifuge)

25 Gujarat Vadodara Gajarwadi CAS 2003 66 42 (2004) Operational 162 634 81 20 86 28 Thickener
Digester
Drying Bed

26 Gujarat Surat Anjana CAS 1996 82.5 35-40 (2004) Operational 94 748 138 19.6 106 12 Thickener
Digester
Drying Bed

27 Gujarat Vadodara Tarsali CAS 2001 52 18 (2004) Operational 88 569 110 15.6 90 13
28 West Bengal Kolkata Garden Reach CAS 1987 47.5 Operational

(trial phase:2011)
13 51 23.6 8 7 31 Digester

Actual Treatment
(MLD)

City

Inlet

Sludge Treatment
Designed
capacity
(MLD)

Year of
Commission

State Status operation

Outlet

SI No. STP Name
Process of

Sewage
Treatment

 

Source: “Performance Evaluation of Sewage Treatment Plants under NRCD”, CPCB 2013 
Note: Listed only STPs of more than 10MLD capacity 

 

 

 

 

 

 

 

 

 



         
PREPARATORY SURVEY ON     
RANCHI SEWERAGE PROJECT APPENDIX B2 

B2-4 

Appendix B2.4 Past Record of CAS and SBR Plants in India (2/2) 

BOD
(mg/l)

COD
(mg/l)

TSS
(mg/l)

BOD
(mg/l)

COD
(mg/l)

TSS
(mg/l)

29 Tamil Nadu Chennai Nesapakkam CAS N/A 40 43
(2011)

Operational 138 651 3700 5 63 5 Gravity Thickener
Digester

30 West Bengal Kolkata Garden Reach
(old)

CAS 1987 47.5 30-38 (2004.6) - 115 297 221 32 112 62 Gravity Thickener
Digester
Centrifugal Dehydrator

31 Delhi Delhi Kondli 10-II CAS N/A 45.46 28.36(2003.11)
42.32(2004.9)

Operational 237
192

615
420

519
212

14
18

50
129

16
68

32 Bihar Patna Saidpur CAS 1985 45 (17+28) 33
(2011)

Operational 130 315 288 5 8 8 Digester
Drying Bed

33 Uttar Pradesh Allahabad Naini CAS 1987 60 27.57
(2011)

Operational 86 176 147 18.6 28 18 Digester
Drying Bed

34 Delhi Delhi Yamuna Vihar
10-I

CAS N/A 45.46 27.27(2003.11) Operational 174
134

505
319

391
221

17
8

84
57

44
47

35 Bihar Patna Beur CAS 1985 35 (20+15) 24
(2011)

Operational 72 169 116
(2005)

38 50 66
(2005)

Digester
Drying Bed

36 Delhi Delhi Nilothi 40 CAS N/A 181.84 15(2003.11)
21.59(2004.9)

Operational 90
74

328
190

432
110

4
3

26
41

21
15

37 Uttrakhand Haridwar Jagjeetpur CAS N/A 18 18 (2004) Operational 195
N/A

557
N/A

463
N/A

6
14

47
68

26
46

Gravity Thickener
Digester
Drying Bed

38 Bihar Patna Beur (new) CAS N/A 15 Operational
39 Delhi Delhi Yamuna Vihar

10-II
CAS N/A 45.46 14.77 (2003.11) Operational 199

92
538
407

405
301

20
8

44
71

39
60

40 Uttar Pradesh Varanasi DLW CAS N/A 12 10.82(2005.3) Operational 86 169 113 8 59 23 Digester
Drying Bed

41 West Bengal Bhatpara Jagaddal (New) CAS N/A 10 N/A (2004.5) Operational 179
126

466
392

442
N/A

54
66

141
165

72
N/A

Thickener
Digester
Drying Bed

SBR
1 Madhya

Pradesh
Indore Kabitkhedi SBR N/A 245 N/A Operational

2 Maharashtra Navi Mumbai Nerul SBR (C-Tech) N/A 100 N/A Operational 6 26 13.5
3 Maharashtra Navi Mumbai Airoli SBR (C-Tech) N/A 80 N/A Operational 13.5 53 20
4 Maharashtra Kolhapur Kolhapur SBR (C-Tech) N/A 76 N/A Under construction

in 2011
5 Haryana Badshapur Faridabad UASB+SBR N/A 65 (45+20) 45 Operational 186 549 28 & 50 73 & 118
6 Maharashtra Pune Mundhwa SBR (C-Tech) 2009 45 N/A Operational 250

(Design)
- <10

(Design)
-

7 Maharashtra Pune Kharadi SBR N/A 40 N/A Operational

8 Uttrakhand Haridwar Jagjeetpur SBR (C-Tech) N/A 27 N/A Operational - - - 13 42 18
9 Punjab Jalandhar Fulariwala SBR (C-Tech) N/A 25 22 (2011) Operational 154 324 177 13.5 39 28

10 Tamil Nadu Madurai Avanaiapuram SBR (C-Tech) 2011 60 (2025)
125 (2040)

15 (2011) Operational 180 384 270 3 28 4

11 Maharashtra Bhiwandi Bhiwandi
NCMC

SBR 2010 13 Operational

12 Goa Panaji Tonca SBR (C-Tech) N/A 12.5 12
(2011)

Operational 140 340 204 4 40 9

13 Tamil Nadu Madurai Sakkimangalam SBR (C-Tech) 2011 45.7 10
(2011)

Operational 230 536 3940 4 64 6

 Standards for discharge instreams <30 <250 <100
Standards for discharge prescribed by GPCB (Gujarat Pollution Control Board) <30 <100 <30

Inlet Outlet

Sludge Treatment
Year of

Commission
Actual Treatment

(MLD)
Status operationSI No. State City STP Name

Process of
Sewage

Treatment

Designed
capacity
(MLD)

 
Source: “Performance Evaluation of Sewage Treatment Plants under NRCD”, CPCB 2013 
Note: Listed only STPs of more than 10MLD capacity 

 

 

 

 

 

 

 

 

 

 

 



         
PREPARATORY SURVEY ON     
RANCHI SEWERAGE PROJECT APPENDIX B2 

B2-5 

Appendix B2.5 Cost Comparison on Sludge Digestion  

Item Unit Without Digestion  With Digestion Note

(1)Sludge generation in 2031 m3/year 65,070 40,994

(2)Area for disposal site ha 24.4 15.4 (1)/2avrX30years/4m

(3) Digestion Area ha 1.2

(4) Land cost Rs 1,220,064,895 828,640,884

(5) Construction cost of sludge
digestion facilities

Rs 395,866,080 840,480,000X0.471

(6) Annual O&M cost Rs/year 17,996,160 43,260,000X0.416

(7) Sludge transportation cost Rs/year 7,580,670 4,775,822 Rs.233/m3

(8) 30 years cost performance with
0% inflation.

Rs 1,447,484,991 1,907,666,424 -460,181,433
 

Source: JICA Study Team 
 

Appendix B2.6 Comparison of Sludge Dehydrators  

 Screw Press Belt Press Centrifuges 

Operation Simple 
Relatively simple 
(require attention) 

Moderate 
(minimal attention when 

operations are stable) 

Maintenance 
Wash water (fewer than 

belt press) 

- Relatively simple 
- Belt washing 

- Replacing the belt 
Easy to clean 

Noise Low Medium High 

Odour Low High Low 

Sludge cake volume Normal Normal Small 

Capital cost Medium Low High 

Power consumption Low Low High 

Maintenance cost Low Low High 

Manufacturer in India Few Many Many 

Experience in India Very Few Few Moderate 

Evaluation Second Third First 
Source: JICA Study Team (Referenced with CPHEEO manual 2012) 

 

 

 

 

 

 

 

 

 

 

 

 

 



         
PREPARATORY SURVEY ON     
RANCHI SEWERAGE PROJECT APPENDIX B2 

B2-6 

Appendix B2.7 Numbers and Dimensions of Facilities with Specification of Major Equipments for 

STP Zone-II (CAS 86MLD) 

Regular
Stand
-by

Total Regular
Stand
-by

Regular
Stand
-by

1 Inlet Pipe 1 0 1 1 0 1 0
2 Coarse Screen 4 0 4 2 2 4 0
3 Grit Chamber W1.2m L15m D1.5m 4 0 4 2 2 4 0

Grit Pump 4 0 4 2 2 4 0
4 Fine Screen 4 0 4 2 2 4 0

1 1 2 1 1 1 1
2 0 2 0 2 2 0

6 Primary Sedimentation Tank D3.5m 8 0 8 8 0 8 0
Primary Sludge Pump 4 2 6 4 2 4 2

7 Aeration Tank W9.0m L50m D6.0m 8 0 8 8 2 - -

Bypass Pipe - 1 1 - 1 (1) -
Excess flow from inlet of aeration tank
to disinfection tank (need to minimize
the use by proper operation)

Diffuser unit with blower
Return Sludge Pump 4 4 4 4

8 Blower Building - - 1 1 - 1 -
1 1 2 1 1 - -
2 0 2 2 0 - -

9 Final Sedimentation Tank D3.5m 8 0 8 8 0 - -
Secondary Sludge Pump 12 4 16 12 4 - -

10 Chlorination Tank W2.0m L120m D2.0m 4 0 4 4 - 4 -
Chlorine Dosing Pump 2 2 4 2 2 2 2 With pure chlorine gas in the cylinder

11 Discharge Pipe 2 0 2 1 1 2 0
12 Sludge Thickener (Gravity) D4.0m 4 0 4 4 0 - -

Thickened Sludge Pump 2 2 4 2 2 - -
13 Sludge Dewatering Facility - - 1 - - - -

Centrifugal Dehydrator 3 1 4 3 1 - - Incl. thickened sludge supply pump
Chemical Dosing Pump 1 0 1 1 0 - - Organic coagulant
Hopper for dewatered sludge 1 0 1 1 0 - -

101 Chemicals Storage - - 1 1 - 1 -
102 Electric Substation 1 1 1 1 1 2 0
103 Power Generation Unit 1 0 1 1 - 1 -
104 Administrative Block - - 1 1 - 1 -

Control Panel - - 1 unit 1 - 1 - With PC for control and monitoring
Laboratory - - 1 1 - 1 -

105 Oil House - - 1 1 - 1 - Oil for generator
106 Ware House - - 1 1 - 1 - Coagulants for sludge-

-

-
-

φ1200
1 pump each for Unit No. 1&2 and 3&4

60 kW

φ200 X 3m3/min X 15kW
φ25.0

Nos
Note

W 1.2m, Wire screen (manual)

W 2m X 3.7 kW, Mechanical

Peak

φ1100

Operation (nos)
Average

-

-

22kW

φ100 X 0.8m3/min　X3. 7kW

20m3/h X 66 kW

φ12.0

-

BlowerBlower
160m3/min X 220kW
80m3/min X 140kW

φ1400

SI
No.

φ100 X 0.8m3/min X3. 7kW
φ23.0

φ700 X 66m3/min X 160kW
φ500 X 33m3/min X 80kW

Dimension/SpecificationStructure/Equipment

-
-

5 Lift Pump

Diffusion plate type

6.6kV X 1,875kVA
33kV X 2,500kVA

 
Source: JICA Study Team 

 



         
PREPARATORY SURVEY ON     
RANCHI SEWERAGE PROJECT APPENDIX B2 

B2-7 

Appendix B2.8 Numbers and Dimensions of Facilities with Specification of Major Equipments for 

STP Zone-III&IV (CAS 50MLD) 

Regular
Stand
-by

Total Regular
Stand
-by

Regular
Stand
-by

1 Inlet Pipe 1 0 1 1 - 1 -
2 Coarse Screen 2 0 2 2 - 2 -
3 Grit Chamber W1.0m L10m D1.5m 4 0 4 2 2 4 0

Grit Pump 2 0 2 2 - 2 -
4 Fine Screen 2 0 2 2 - 2 -

2 0 2 1 1 2 0
1 1 2 1 1 1 1

6 Primary Sedimentation Tank D3.5m 4 0 4 4 - 8 -
Primary Sludge Pump 2 1 3 2 1 2 1

7 Aeration Tank W 9 m L 50m D 5m 4 0 4 4 - 4 -

Bypass Pipe - 1 1 - 1 (1) -
Excess flow from inlet of aeration tank
to disinfection tank (need to minimize
the use by proper operation)

Diffuser
8 Blower Building - - 1 1 - 1 -

1 0 1 1 0 - -
1 1 2 1 1 - -

9 Final Sedimentation Tank D3.5m 4 0 4 4 0 - -
Secondary Sludge Pump 4 2 6 4 2 - -

10 Chlorination Tank W2.0m L140m D2.0m 2 0 2 2 - 2 -
Chlorine Dosing Pump 2 0 2 2 0 2 0

11 Discharge Pipe 2 0 2 1 1 2 0
12 Sludge Thickner (Gravity) D4.0m 4 0 4 4 0 4 0

Thickened Sludge Pump 1 1 2 1 1 1 1
13 Sludge Dewatering Facility - - 1 - - - -

Centrifugal Dehydrator 2 1 3 2 1 2 1 Incl. thickened sludge supply pump

Chemical Dosing Pump 1 0 1 1 0 1 0 Organic coagulant

Hopper for dewatered sludge 1 0 1 1 0 1 0
101 Chemicals Storage - - 1 1 - 1 -
102 Electric Substation 1 1 1 1 1 2 0